SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum ry
Ref Level 0.00 d8m Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dém  Offset 5.80 d2 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PAES Limit fheck PAES
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | F | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -57.47 dBm -32.47 dB 30.000 MHz 1.000 GHz 1.000 MHz 547.88856 MHz -57.59 dBm -32.5% dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -32.65 dém -7.65 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48075 GHz -53.22 dém -28.22 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.53927 GHz -54.04 dBm -29.04 d& 2.580 GHz 5.000 GHz 1.000 MHz 4.89572 GHz -54.13 dam -25.13 di
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -50.01 dBm -25.01 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -48.69 dBm -23.69 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.40435 GHz -£3.69 dem -28.69 dB 10.000 GHz 18.000 GHz 1.000 MHz 16.34585 GHz -52.69 dém -28.69 de
18.000 GHz 26.000 GHz 1.000 MHz 20.39810 GHz -53.14 dBm -28.14 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.02475 GHz -53.43 dBm -28.43 dB
- T -~ T
Date: 9.APR.Z025 18:14:53 Date: 9.APR.2025 18:15:52
Highest Channel / QPSK
Spectr ||:3:
Ref Level 0.00 dem Offset 5.80 d@ Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ftheck PABS
10 dehR NE_ABS PASS
-20 dem
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-40 dBm
-50 dBm T
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 972.61119 MHz -57.75 dBm -32.75 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48926 GHz -56.75 dBm -31.75 dB
2.580 GHz 5.000 GHz 1.000 MHz 2.58702 GHz -37.30 dBm -12.30 dB
5.000 GHz 10.000 GHz 1.000 MHz 5£.10224 GHz -44.79 dBm -19.79 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.38685 GHz -53.66 dBm -28.66 dB
168,000 GHz 26,000 GHz 1.000 MHz 20.38860 GHz -53.36 dBm -28.36 db
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s=aranas. FCC RF Test Report Report No. : FG530703C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)éIlg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0020
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0026

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0020
20 Battery End Point 0.0019

Note:
1. Normal Voltage =3.9V.; Battery End Point (BEP) =3.5V.; Maximum Voltage =4.35V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 12

Peak-to-Average Ratio

Mode
Mod.
RB Size
Middle CH

LTE Band 12/ 10MHz

QPSK 16QAM 64QAM

Limit: 13dB
Full RB Full RB Full RB Result
4.93 5.86

6.35 PASS

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

Spectrum 'y
Ref Level 2460 d8m  Offset 4.60 dB
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Middle Channel / Full RB/ 16QAM

Spectrum 'y
Ref Level 2460 d8m  Offset 4.60 dB
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Gomplementary Gumulative Distribution Function Samples: 130000
Mean | Peak Crest | 10% | 10% | 0a% | o0.01% |
Trace 1 20.06 dBm 26.55 dBm 6.40 dB 3.04 dB 4.96 d8 5.86 dB 6.32 dB
—_—
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Middle Channel / Full RB/ 64QAM

Spectrum o
Ref Level 24.60 dém Offset 4.60 d&
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SPORTON

LAB.
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Report No

. FG530703C

26dB Bandwidth

Mode

LTE Band 12 : 26dB BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.29

1.29

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

3.04

3.02

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.92

4.81

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.95

9.89

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

S| by Spectrum 'y
of Level 24.60 dom  Offset 4.60 0B @ RBW 30 kHz Ref Level 2460 dm  Ofset +.60 0B & RBW 30 kHz
S S0d8 SWT 632 s @ VBW 100 kHz  Mode Auto FFT o At S0CE SWT  63.2 s @ VBW 100 kHz  Mode 4utc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm Mi[1] 15.70 dBm) 20 dBrm - Mi[1] db
. 3 707.49160 MHz Y. M
R A e T T vy 26.00 ¢ T e s A .
@ dan B~y ) 26.00 B o dem s At LIS
B 1286700000 MHz| i Bw \ v
a dBmr Q factor 549.9) 0 dBrm Qfactor | 48.6
10 d -10d ¥
|
. o . / A
20 dm P gy B 20 dbm—| -t e
-0 df iEEI 1t
40 dém—t -40 dém—t
-50 o -Sod
60 dim -60 dBm—t
70 df =70 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result
M1 1 707.4916 MHz 15.70 dBm ndB down 1.2867 MHz M1 1 707.3937 MHz 15.05 dBm ndB down 1.2895 MHz
T 1 T06.6483 MHz -10.14 dam nde. 26.00 dB T 1 706.8594 MHz -10.73 dem nde. 26.00 d&
T2 1 708,135 MHz -10.20 dem Q factor 549.8 T2 1 708. 149 MHz -11.23 dBm Q factor 548.5
g [ _]
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FCC RF Test Report

Report No. : FG530703C

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

e pectrum
Ref Level 24.60 dom  Offset +.60 db @ RBW 100 kHz RefLevel 24.60 dm  Offset +.50 dé e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT I Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
P ! Mi[1] 17.14 dBm . Mi[1] 16.27 dBm
0 dm—t 0 dam-
2048 - N 706.57690 MHz 20 da i 707.46400 MHz
ey - . . S e ey . ]
10 dem 18 Y 26.00 dB) 10 dam .y it \ 26.00 dp|
B \ 3.039000000 MHzZ B 1000000 MHz
0 dBm Q factor 1 232.5 0 dBm Q factor 234.2)
1o 7 -10d
/ \ |
S~ g S 20 dem= = = p—
and -30 d
40 -40
50 d -50 di
60 d -60
od 70 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 706, 5769 MHz 17.14 dém ok down 3.038 MHz M1 1 707,464 MHz 16.27 dbm ok down 3021 MHz
T1 1 7059775 MHz -8.46 dém nde 26.00 dB T 1 7085.0955 MHz -10.02 dém nde 26.00 d&
T2 1 709.0165 MHz -3.94 dBm Q factar 232.5 T2 1 709.0165 MHz -3.93 dém Q factar 234.2
il T ™ il T ™
L JL J - L JL J -

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

vy pectrum e
Ref Level 24.60 dom  Offset +.60 db @ RBW 100 kHz RefLevel 24.60 dm  Offset +.50 dé e RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300 kHz  Mode Auto FET I Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
P Mi[1] 15.34 dBm . ML 14.40 dBm
20 dém- + 20 dém:
708.13900 MHz ‘LI. 708.81900 MHz
10 e Fay AT Ly 26.00 dB| 10 dan A e e AN e O 08\ i P 26.00 dB|
b B +.915000000 MHZ b Bw \ 4805000000 MHz
a dBmr Q factor 144.1] 0 dBrm Q factor “ 147.5
. 5
-t A0 b i*
7 ]
/ 3 ! \
AT T N = -20
s ey S A "
a6 et e -
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 708, 139 MHz 15.34 dém ok down 4,915 MHz M1 1 708,819 MHz 12,43 dem ok down 4,805 MHz
T1 1 705,022 MHz -11.06 dBm nde 26.00 dB T 1 705,102 MHz -11.27 dBm nde 26.00 d&
T2 1 709,938 MHz -10.82 dBm Q factar 144.1 T2 1 709,908 MHz -11.90 dBm Q factar 147.5
i ' il '
L JL J - L JL J -

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

by pectrum
Ref Level 24.60 dom  Offset +.60 db @ RBW 300 kHz RefLevel 24.60 dm  Offset +.50 dé e RBW 300 kHz
o At 30dE SWT 1264 @ VBW  1MHz  Mode Auto FET I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
. Mi[1] 15.72 dBm . Mi[1] 15.20 dBm
0 dBm—rt 4 0 dam- 5
2048 L. PR 703.4640 MHz 20 da ‘;\'M 709.9980 MHZ|
I e — ; . ALV e L . P .
10 dem it 26.00 dB) 10 dam i el ~ 26.00 dp|
B 000000 MH?Z, B 9.890000000 MHz
a dBmr Q factor \ 70.7 0 dBrm / Q factor 71.8
1o
5 y
-10 d T -10 o s
f
-z0d = L -20 i
ie — s e
B AN ey NP NN
-0 d -0 dbfi—
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 703,464 MHz 15.72 dém ok down .95 MHz M1 1 709,598 MHz 15.23 dem ok down 9,69 MHz
T1 1 702,505 MHz -10.54 dBm nde 26.00 dB T 1 702,585 MHz -10.37 dBm nde 26.00 d&
T2 1 712,455 MHz -10.70 dBm Q factar 70.7 T2 1 712.475 MHz -10.67 dBm Q factar 718
n 1 il 1
L JL J L JL

J
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.09

1.09

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.73

2.72

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

452

4.49

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.01

9.01

Spectrum L Spectrum 'y
Ref Level 24.60 dom  Offset 4.60 08 @ RBW 30 kHz Ref Level 2460 dm  Ofset +.60 0B & RBW 30 kHz
S S0d8 SWT 632 s @ VBW 100 kHz  Mode Auto FFT o At S0dE SWT 63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dom—1 . Mi[1] 15.19 dBm) 20 dem—J o Mi[1] 15.04 dBm)
Y 707.02450 MHz ¥ 707.18950 MHz
e e sl A e e B 93 94 M Atk i Ve SO s 90909091 M
10 B r ! e B 1.093706294 MH; 10 dBm Btk .2 Y 1.090909091 MH
3 1
0 dBm—rt A . 0 dBm *
10 d . -10d .
7
-20 dem—rt - e -20 dém—t — —
il I ", AT A el ~/
-30 20 o
40 dém—t 40 dBm—+
50 df -0 d
-60 dem—t -60 dBm—t
70 df 70 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result |
ML T 707.0245 WHz 15.19 dem M1 1 707.1895 WiHz 15.34 dem
T 1 70695455 MHz 9.40 dam Oce Bw 1.083706284 MHz T 1 706.85734 MHz 8.37 dém Oce Bw 1.080808091 MHz
T2 1 70804825 MHz 7.09 dm T2 1 708.04625 MHz 7.05 dém
i [ _]
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FCC RF Test Report

Report No. : FG530703C

LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

‘E]

pectrum e
Ref Level 24.60 dom  Offset +.60 db @ RBW 100 kHz RefLevel 24.60 dm  Offset +.50 dé e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT I Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
20 demr Mi[1] o ;;2::;0.:’::7. 20 dem Mi[1] e 01:2/%.‘\;:”
E 2 7250 MHz
e P . e T b Py R i .
10 e Dot By 2.727272727 MMz, 10 dan J DecBer 2.715284715 MHZ
0dem 0 dém I’J
-1od -10d ; \
L
B .
30 d -30 di
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 707 0624 MHz 16.37 dbm M1 1 706.9725 MHz 16.28 dbm
T1 1 706, 19737 MHz 9.83 dBm Oce Bw 2.727272727 MHz T 1 706.13936 MHz 8.95 dam Oce Bw 2.715284715 MHz
T2 1 708 55465 MHz 10.29 dém T2 1 708.85465 MHz 8.53 dém
i Y il T
L JL J - L JL J -
pectrum
Ref Level 24.60 dom  Offset +.60 db @ RBW 100 kHz RefLevel 24.60 dm  Offset +.50 dé e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT I Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
20 demr Mi[1] 14.01 dBm 20 dem Mi[1] 14.30 dBm
- . 707.01000 MHz Y 709.17800 MHz
10 dBm 1 el e 1.515484515 MHz| 10 dBm N el N e Bt \e. 1.485514486 MHz
0dem T 0 dém
10 + — -10di
/ | \
20 dpm—t — } L -20 dm \
" TN — PP .
N -] N ™ »
-30 d 50
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 707,01 MHz 12.91 dem M1 1 709,178 MHz 12.33 dém
T1 1 705 23227 MHz 8.97 dBm Oce Bw 4.515484515 MHz T 1 70825225 MHz 9.92 dBm Oce Bw 4.4BSE14486 MHz
T2 1 709.74775 MHz 9.99 dém T2 1 709.73776 MHz 8.70 dém
i Y il T
L JL J L JL

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

vy pectrum e
Ref Level 24.60 dom  Offset +.60 db @ RBW 300 kHz RefLevel 24.60 dm  Offset +.50 dé e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
20 demr Mi[1] 16.36 dBm 20 dem CITEE T 17.00 dBm
~ e 703.7440 MHz , B i, - 710.2770 MHZ|
~eenn| S o] ; 08 b Tl P A PN S VT2 g 069 Ml
10 dan Yoe Bvr- e 9.010989011 MH 10 dor . a0 N 3.010989011 MH
\ / I
0dem 3 0 dém }
| A\
-10d / \\ -10d /
,l1 \ /
-20 dBm—f——r e -20 dBm: -
v (W -~ e o
20d -0 dl S
40 -40
50 d -50 di
-60 d -60
o d 70 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 703,744 MHz 16.36 dbm M1 1 710,277 MHz 17.03 dém
T1 1 703.0245 MHz 9.90 dBm Oce Bw 0.010980011 MHz T 1 702.0845 MHz 10.01 dém Oce Bw 0.010989011 MHz
T2 1 7120355 MHz 9.69 dém T2 1 711.9955 MHz 8.89 dém
T T il T
L JL J - L JL J -
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Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Spectrum

Ref Level 24.60 dbm  Offset 4.50 db Mode Auto Sweep Ref Level 24.60 dbm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
20 Ubiﬂmi! (Ahnrk ‘ i PA ‘. - -fﬁ%'éf.tgn?b;ﬂﬂﬂ:k.n—&:_ _ u.h:.
LCine _BPURIOUS_|INE_ABS PABS [\ Line _ FURIF\Y _}INE_ABS_| PABS
10 dBm { ] 10 dém f \
o di l 0 dBm J
-10 dBm: -10 dBm {
SPURIOUS_LINE_ABS_ \ /
-20 dBm 1 -20 dem
" /0
-30 dBm 4 -30 dBrr,\ i
i
-40 dam -40 de
/f' v .
50 dem — = BT || S =
50 de A | —
- m- 3
— -60 dBm. ~___
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -27.20 dém -14.20 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.71928 MHz 20.57 dBm ~0.43 dB.
698.900 MHz 699.000 MHz 30.000 kHz 698.99665 MHz -20.51 dém -7.91 d8 716.000 MHz 716,100 MHz | 30.000 kHz 716.00025 MHz -16.66 dBém | -3.66 dB
£99.000 MHz 701.000 MHz 100.000 kHz 699.24476 MHz | 20.81 dBm -9.19 d& 716,100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -22,83 dém | -9.83 dB
— -
) [ [ N ) ]
Date: 25 1B:44:16 Da : 10.APR.2025 1B8:54:57
um :E' Spectrum u,?
Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Caunt 1007100 SGL Count 1004100
@1 AvgPwr (@1 avgpwr
i ABS | SPURIGIECHBEKABS_ PABS
20 ghifoit (Ahnr.k i i PA i U A — - - ':O
Line _bPURIOUS_|INE_ABS PARS Line _$PURIOUS_LINE_ABS_| PABS
10 dBm /-”“""“"""W\\ 10 dam ity
o d 0 dBm ‘l\
-10 dBm j \\ -10 dfn
SPURIOUS_LINE_ABS_ {‘ | H
-20 dBm l ﬁ -20 g U"“*
™
N -,
-30 dam -30 dBm:
v At
-40 dBm! -40 dBm
e, |
-50 dBm — -50 dBm.
e —
————
-60 dBm -50 dBm
I i U P—
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
£30.000 MHz 698,500 MHz 100.000 kHz 698.87777 MHz -25.36 dBm -16.36 d& 714,000 MHz 716,000 MHz 100.000 kHz 714.88212 MHz 12.71 dém -17.20 dB
698.900 MHz 699.000 MHz 30.000 kHz 693.99805 MHz | -28.22 dém -15.22 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00265 MHz -24.34 dBm -11.34 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.26673 MHz 12.83 dBm -17.17 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -21.88 dBm -8.88 dB
- L |
)i a ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 A4l of Al16




SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Spectrum

Ref Level 24.60 dbm  Offset 4.50 db Mode Auto Sweep Ref Level 24.60 dbm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
imi ARS SPURIHIE CHBEKABS PAkS
20 i Gheck PA - REH _ ARS
Line _$PURIOUS INE_ABS PABS /«n Line _$PUR _JLINE_ABS_| PABS
10 dBm { \\| 10 dém { T
od ‘l 0 dBm J \
\
-10 dBm: -10 dBm
SPURIOUS_LINE_ABS_ k l’
-20 dBm ,h -20 dem Jﬁy
30 dBm d -30 dBm,
-40 dm J,JI 40 dBgh—H “\‘\\
[ M L
S50 dBm P —— m ]
MFTINL: cont T
-60 dBm -50 dBm
MWJ—*MM‘M—H#— -'“‘—‘__‘ -
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -28.81 dBm -15.81 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.71128 MHz 19,32 dém ~10.68 dB
638.900 MHz 699.000 MHz 30.000 kHz 698.99995 MHz -22.16 dBm -9.16 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00375 MHz -19.03 dém | -6.03 d&
£29.000 MHz 701.000 MHz | 100.000 kHz £09.27073 MHz | 19.99 dém -10.01 d& 716,100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -23.66 dBm | -10.56 dB
— -
) J ] [ ) ]
Date: 10.APR.2025 1B:45:35 Date

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectrum Spectrum N
Ref Level 24.60 dBm  Offset .60 d8 Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr [@1 Avgpwr
20 ghiit Gheck paES L SP LRI CHbEK 455 _ pAFS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS ) INE_ABS_| PABS
10 dBm L 10 dr .{ ok B
od ( '\‘ 0 dem 'E
I k |
-10 dem -10 defn !
SPURIOUS_LINE_ABS_ j \ k
-20 dBm J ." -20 dgm-
oy LTHM
-30 dam V ] dBm; ¥ -
-40 dBm 40 dBm
o
o
-50 dem e 50 dBm
)’” \\W.
&0 derm — 50 dem
— e S
70 dBm 70 dém
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
550.000 Mz £93.500 MHz 100.000 kHz 658.89555 MHz -25.13 dem -16.19 dB 714.000 MHZ 716,000 MAz 00,000 FHz 714.87013 A= 12,14 dBm 17,86 8
598.900 MH2 595,000 MH2 30.000 kHz 596.99835 MH2 | -29.51 dém -16.51 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.02213 MHz -27.39 dBm -14.39 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.69231 MHz 11.70 dBm -18.30 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.51 dBm -12.51 dB
— - - —
) ] ez ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : B32vM100

Page Number

1 A42 of A116




SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Spectrum

Ref Level 24.60 dbm  Offset 4.50 db Mode Auto Sweep Ref Level 24.60 dbm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
20 Ubir:““i' Ahnrk ‘ i PA n ,julglé‘fltfn?bmﬂﬂbk}-h_ _ HA-:«
Line _bPURIOUS_|INE_ABS PARS P Line _| FURI/’\J _JHINE_ABS_| PABS
10 dBm ( \\ 10 dém { \
o di ! 0 dBm J
-10 dBm: -10 dBm
SPURIOUS_LINE_ABS_ \ l
-20 dBm \‘ -20 dem (J
-30 dBm )1 -30 dBm -|F
-40 dBm h\‘ 40 dih— f
7 o L e
-50 dBm: i m: —
I -
50 de |
- m —— -60 dBm. —_ ]
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -32.38 dém -19.38 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.74725 MHz 18.86 dém “11.14 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99965 MHz -25.02 dBm -12.02 d& 716.000 MHz 716,100 MHz | 30.000 kHz 716.00035 MHz -20.54 dBm | -7.54 dB
£99.000 MHz 701.000 MHz | 100.000 kHz 599.24076 MHz | 19.21 dém -10.79 dB 716,100 MHz 725,000 MHz | 100.000 kHz 716.11334 MHz -26.26 dBm | -13.26 dB.
— -
) J ] [ ) ]
Date: 10.APR.2025 1B:46:53 Date 181
==
Spectrum Spectrum A
Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Caunt 1007100 SGL Count 1004100
@1 AvgPwr (@1 avgpwr
i JABS | SPURIGHE CHBEKABS PAES
20 ghjfnit Gheck PA U as(n - - ':O
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS ) INE_ABS_| PABS
10 dBm / o '\
0 i \
-10 dBm }
SPURIOUS_LINE_ABS_ i L
-20 dBm ‘ I
-30 dBm:
T
-
-40 dBm =
«"//
-50 dBm -50 dBm.
| m\“*\*
&0 dBm - 50 dBm 2
=] R
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
£30.000 MHz 698,500 MHz 100.000 kHz 698.85555 MHz -25.79 dBm -16.75 d& 714,000 MHz 716,000 MHz 100.000 kHz 715,60140 MHz 10.66 dBm -19.34 dB
698.900 MHz 699.000 MHz 30.000 kHz 693.99995 MHz | -30.29 dém -17.29 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00005 MHz -30.87 dBm -17.87 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.52647 MHz 10.99 dém -19.01 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.14001 MHz -29,92 dBm -16.92 dB
— - - —
) ] ez ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number : A43 of A116



SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
ectrum (| Spectrum "y
Ref Level 24.60 dBm Offset 4.60 de Mode Auto Swesp Ref Level 24.60 dém Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Y AT SPURIGHIE CHBEK B
20 Ublﬂr_‘\’\ll Ahnrk ‘ i PA 33 - of ulé‘flt-r.»bﬂhlﬂbk_ :: _ LJ‘A-::
Eine _BPURIOUS_|INE_ABS PARS \ Line _ Pumou_,_u?(hl_ ABS | PARS
10 dBm f 1 10 dém [ \
o d 0 dBm j
10 dBm ! k -10 dBm
SPURIOUS_LINE_ABS_ l m
-20 dBm -20 dem }\
-30 dBm l! H-N 30 dem
‘ AL N A
-40 dm / i / “a0idem }
» T AT A
L . \
=50 dBm -50 dBr
-
50 dem /""\ — 60 dBy
- m-
] e \\
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency | Powerabs |  aLimit | Range Low RangeUp | RBW Frequency Power Abs__| ALimit
650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -26.16 dém -13.16 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.77072 MHz 20.45 dBm .55 dB.
638.900 MHz 699.000 MHz 30.000 kHz 698.99995 MHz -20.20 dBm -7.20 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00345 MHz -16.16 dBm | -3.16 dB
£99.000 MHz 702.000 MHz | 100.000 kHz 599.24725 MHz | 20.65 dBm -9.35 di 716,100 MHz 725,000 MHz | 100.000 kHz 716,10445 MHz -23,35 dBm | -10.35 dB.
— -
) J ] [ ) ]
Date: 10.APR.2025 Date 9:14:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectrum Spectrum N
Ref Level 24.60 dBm  Offset .60 d8 Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr [@1 Avgpwr
20 ghiit Gheck paES S URIGII CHbEK 455 _ pAFS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_)INE_ABS_| PABS
10 dem 1088mo—tx e
od / 4 dem W\lsl
-10 dBm / ] 10 dem
SPURIOUS_LINE_ABS_ J \
-20 dBm l -20 dBm L
-30 dBm -30 dem. .:‘-A —
.N..‘,_.‘,V__,NMM u
40 dBm - 40 dBm e
o
_.—""/ \.\
-50 dBm 50 dem -
/(_”Mw-—‘/’ “\l"“"»«
40 dBm—f= 50 dem
il ]
70 dBm 70 dém
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
550.000 Mz £93.500 MHz 100.000 kHz 658.62882 MHz -32.54 dem -19.54 dB 713.000 MHZ 716,000 MAz 00,000 FHz 71434116 1A= 2.07 dom 50,03 48
598.900 MH2 595,000 MH2 30.000 kHz 596.99995 MH2 | -29.06 dém -16.06 di 716.000 MHz 716.100 MHz 30.000 kHz 716.00335 MHz -27.91 dBm -14.91 dB
599.000 MHz 702.000 MHz 100.000 kHz 700.99451 MHz 8.0 dém -21.02 d8 716.100 MHz 725,000 MHz | 100.000 kHz 716.13112 MHz -28.22 dBm | -15.22 dB
- —
) ] ez ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 Ad4 of Al16



SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Spectrum

Ref Level 24.60 deém
SGL Count 100/100

offset 4.60 d& Mode Auto Sweep

@1 AvgPwr @1 avgpwr
20 Ubir:““i' Ahnrk ‘ i PA n ,ill Lélé‘fltfn;»blmlﬂbk_n-f:t:: _ HA-:«
Line PURIOUS INE_ABS PABS Fal Line _! FURIDUJ_LIT‘K_ABJ_ PABS
10 dBm /f \ 10 dBm [ \
o di | 0 dBm {
10 dBm | -10 dBm
SPURIOUS_LINE_ABS_ \
-20 dBm J -20 dem
-30 dBm q dem ﬁ JA 1
40 dem / T, j” ‘f\‘ oo dem—-—} ‘1"
|~ - Ji [ LA CN ~
-50 dBm 7 fie 50 e — \\
50 dam / ""«,\ ] 50 e
: = " BN
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -27.51 dém -14.91 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.73776 MHz 19,65 dém ~10.35 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99456 MHz -21.71 dém -8.71 dB 716.000 MHz 716,100 MHz | 30.000 kHz 716.00105 MHz -18.44 dBm | -5.44 dB
£99.000 MHz 702.000 MHz | 100.000 kHz 599.26224 MHz | 19.51 dBém -10.49 dB 716,100 MHz 725,000 MHz | 100.000 kHz 716,10445 MHz -24,94 dBm | -11.94 dB.
— -
) J ] [ ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] oo
Spectrum Spectrum N
Ref Level 24.60 dBm  Offset .60 d8 Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 Avgpwr
20 bl Gheck paES S URIGII CHbEK 455 _ pAFS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_)INE_ABS_| PABS
10 dBm 10 dBm
od ! 1 dem
| \l l
-10 dBm | A1 [l-10 dem
SPURIOUS_LINE_ABS_ J \
-20 dBm J -20 dBm }
-30 dam -30 dBm:
—— T
-40 dBm -40 dBm
P ™
50 dgm -50 dBm T
.__ﬂf“‘"_m’_ —
-60 dBm — -60 dBm:
|
-70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
690.000 MHz 698.900 MHz 100.000 kHz 698.52862 MHz -32.54 dBm -19.54 dB 713.000 MHZ 716,000 MAz 100,000 kHz 713 89561 A= =97 dom 55,09 48
598.900 MH2 595,000 MH2 30.000 kHz 596.99E85 MH2 | -30.17 dém -17.17 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00035 MHz -30.37 dBm -17.37 dB
599.000 MHz 702.000 MHz 100.000 kHz 701.08142 MHz 7.80 dBm -22.20 d8 716.100 MHz 725,000 MHz | 100.000 kHz 716.30005 MHz -31.74 dBm | -18.74 dB
- —
) ] ez ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 A45 of Al116




SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Spectrum

Ref Level 24.60 deém
SGL Count 100/100

offset 4.60 d& Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
s AT SPURIGHIE CHBEK B
20 Ublﬂr_‘\’\ll Ahnrk ‘ i PA 33 of ulé‘flt-r.»bﬂhlﬂbk_ :: _ LJ‘A-::
Eine _fPuUrIOUs_|INE_ABRS PABS /'\ Line _{ Pumou_,_uﬁ_ ABS_| PABS
10 dBm {J' \ 10 dém ] \
o \ 0k !
[ |
-10 dBm: -10 dBm !
SPURIOUS_LINE_ABS_ l \ f
-20 dBm ) -20 dem
-30 dBm 11 dBm ﬂ f{ ‘i‘-\
-40 dBm b 'Lﬁ.\ _)ﬂ fi 40| dBm J W ‘,\
-50 dBm — Lo ez 50 Haspeh -
n 4] TN
-60 dem = -60 dem e
7 T
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -32.28 dém -19.28 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.76174 MHz 18.65 dém “11.95dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99905 MHz -23.22 dém -10.22 d& 716.000 MHz 716,100 MHz | 30.000 kHz 716.00944 MHz -23.29 dém | -10.29 dB
£29.000 MHz 702.000 MHz | 100.000 kHz 6£09.24725 MHz | 18.68 dém -11.32 d8 716,100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -28.07 dBrm | -15.07 dB
— -
) J ] [ ) ]
Date: 10 R.2025 19:07:00 Date 9:16:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 24.60 dBm  Offset .60 d8 Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr [@1 Avgpwr
20 ghiit Gheck paES S URIGII CHbEK 455 _ pAFS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_)INE_ABS_| PABS
10 dem 10 dém
e A i
od ! dem mv\]
-10 dBm f \ F10 dem -
SPURIOUS_LINE_ABS_ [ I\
-20 dBm [ -20 dBm }
-30 dam -30 dBm:
—— T
-40 dBm 40 dBm
s
" e,
] —
-50 dBm 50 dem
| e
50 S d [~
-60 dem 50 dem -
e ]
70 dBm 70 dém
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
550.000 Mz £93.500 MHz 100.000 kHz 658.87777 MHz -32.45 dem -19.45 dB 713.000 MHZ 716,000 MAz 00,000 FHz 71439217 1H= =700 dom 5501 8
598.900 MH2 595,000 MH2 30.000 kHz 596.99995 MH2 | -31.68 dém -18.68 di 716.000 MHz 716.100 MHz 30.000 kHz 716.00335 MHz -32.50 dBm -19.50 dB
599.000 MHz 702.000 MHz 100.000 kHz 700.56593 MHz 7.24 dBm -22.76 dB 716.100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -33.72 dBm | -20.72 dB
- —
) ] ez [ ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 A46 of A116



SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Spectrum

Ref Level 24.60 dbm  Offset 4.50 db Mode Auto Sweep Ref Level 24.60 dbm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
imi ARS SPURIIE CHBEKABS PAkS
20 i Gheck PA - REH - A o
Line _$PURIOUS_) INE_ABS PASS Line _$PURIOUS_}INE_ABS_| | i PABS
10 dBm 10 dém “ \
o 0 dBm 1 \
-10 dBm: -10 dBm )
SPURIOUS_LINE_ABS_ \
-20 dBm ﬂ -20 dem- “ b
-30 dBm T ‘ -30 dBm J 1](” ¥
-40 dBm ~ I& ’[\‘ 40 dBm ; " \
f
-50 dBm A W‘M "h\“ ! L BW—H "Am ' W
/ Sl “\\
Y .
,sojddg‘rrwu_ AW -60 dBm. C
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -32.12 dém -19.12 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.68282 MHz 20.57 dBm ~0.43 dB.
638.900 MHz 699.000 MHz 30.000 kHz 698.99865 MHz -22.91 dBm -9.91 dB 716.000 MHz 716,100 MHz | 30.000 kHz 716.00055 MHz -23.02 dém | -10.02 d&
£99.000 MHz 704.000 MHz | 100.000 kHz 599.34715 MHz | 20.57 dBm -9.43 di 716,100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -26.82 dBm -13.82 dB
— -
) J ] ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [®1 augPwr o
20 gt heck PAES oD URIIIECHibEK 485 _ PAES
Line _bPURIOUS_|INE_ABS PARS Line _$PURIOUS_LINE_ABS_j PABS
10 dBm 10 dBm
ann ,-,..(..-Ww.\m\‘ ’,f..m.l\»\,m-,lm»- PR A
f \
od dBm \
-10 dBm / l 10 dBm
SPURIOUS_LINE_ABS_ f H \
20 dem: 1 20 dBm ‘1
30 dem |‘ -30 dBm:
Iy e —
-40 dBm -40 dBm
-50 dBm -50 dBm
/_J/—/ S
-60 dg
-60 g -60 dem
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
630.000 MHz 598.500 MHz 100.000 kHz 598.89555 MHz -33.82 dBm -20.82 dB 711,000 MHz 716,000 MHz 100,000 kHz 713,23526 MHz 7.05 dem -22.95 dB
698.900 MHz 699.000 MHz 30.000 kHz 693.99805 MHz | -33.09 dém -20.09 d& 716.000 MHz 716,100 MHz 30.000 kHz 716.00205 MHz -32.58 dBm -19.58 dB
599.000 MHz 704.000 MHz 100.000 kHz 702.54396 MHz 6.99 dBm -23.01 dB 716.100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -33.29 dém | -20,20 dB
— —
) ] ez [ ] ]
Date 1 33:42 Date

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 A47 of A116



SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 24.60 deém
SGL Count 100/100

offset 4.60 d& Mode Auto Sweep

(@1 AvgPwr

@1 AvgPwr
s AT SPURIGHIE CHBEK B
20 objfit Gheck . PARS Lof n',j‘fﬁ".'bl‘lﬂ"bk- = _ PARS
Line PURIOUS INE_ABS PABS {W Line _$PURIOUS_) INE_ABS_| [\I PABS
10 dBm }J \ 10 dBm
od J !\ 0 dBm
10 dBm [ -10 dBm
SPURIOUS_LINE_ABS_ H N
-20 dBm } -20 dem
-30 dém 1 f{\ -30 dBm
e dem med_ I WV\A j(\ T Ww
50 dorm w"’dﬁw e }Ln - WA\*\-«.\
] 0 dBm N
ML
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -32.20 dém -19.20 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.63287 MHz 18.96 dém “11.04 dB
638.900 MHz 699.000 MHz 30.000 kHz 698.99855 MHz -25.81 dBm -12.81 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00155 MHz -25.02 dém | -12.02 dg
£99.000 MHz 704.000 MHz | 100.000 kHz 599.36214 MHz | 18.98 dém -11.02 dB 716,100 MHz 725,000 MHz | 100.000 kHz 716.13112 MHz -29,70 dém | -16.70 d&
— -
) J ] ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 24.60 dBm  Offset .60 d8 Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr [@1 Avgpwr
20 ghiit Gheck paES S URIGII CHbEK 455 _ pAFS

Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_) INE_ABS_| PABS
10 dem 10 dém

o WWW“"MW,}-‘[ e, \mww‘_\
od : dem
-10 dBm i 0dem
SPURIOUS_LINE_ABS_ JI \ \
-20 dBm: r -20 dBm {'\
30 dbm: "# -30 dBm
-40 dBm 40 dBm h T
]
e \“‘\\

-50 dBm 50 dem
-60 dBm; -60 dBm-
70 dBm 70 dém
Start 690.0 MHz 3003 pts Stop 704.0 MHz | | [['start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit

550.000 Mz £93.500 MHz 100.000 kHz 658.89555 MHz -34.35 dem -21.35 dB 711,000 MHZ 716,000 MAz 00,000 FHz 71337512 MH= =80 dom 5420

598.900 MH2 595.000 MH2 30.000 kHz 596.99406 MH2 | -33.83 dém -20.93 di 716.000 MHz 716.100 MHz 30.000 kHz 716.00984 MHz -34.68 dBm -21.68 dB

599.000 MHz 704.000 MHz 100.000 kHz 702.47403 MHz 5.84 dBm -24.16 dB 716.100 MHz 725,000 MHz | 100.000 kHz 716.12223 MHz -35.08 dBm | -22.08 dB

- —
) ] ez ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 A48 of Al116



SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 de

Mode Auto Sweep

Spectrum

Ref Level 24.60 deém
SGL Count 100/100

Offset 4.60 d&

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
imi ARS SPURIIE CHBEKABS PAkS

20 i Gheck PA - REH - - ARS

Line _$PURIOUS INE_ABS PABS ,\ Line _$PURIOUS_) INE_ABS_| W PABS
10 dBm ﬂ 10 dém {J‘ \
o di ! \ 0 dBm K \
10 dBm ( \ -10 dBm
SPURIOUS_LINE_ABS_ IJ H 5
-20 dBm l -20 dem p

l | |
-30 dBm { + [ l -30 dBm t
: i 1
-40 dBm ) : ’r\ 48 dem 1 '\m
L A Ut UL, e [ iy e,
/ P L G Ly \ [ ? e
-60 dBm -50 dBm
S ]

-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW Frequency | Powerabs |  aLimit | Range Low RangeUp | RBW Frequency Power Abs__| ALimit

650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -35.63 dém -22.63 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.67782 MHz 17.44 dém ~12.56 dB

698.900 MHz 699.000 MHz 30.000 kHz 698.99835 MHz -28.61 dBm -15.61 d& 716.000 MHz 716,100 MHz | 30.000 kHz 716.00005 MHz -27.96 dBém | -14.96 dB

£29.000 MHz 704,000 MHz | 100.000 kHz £09.34216 MHz | 18.92 dém -11.08 d& 716,100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -33.32 dem | -20,32 dB

— -
) J ] ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.60 dBm
SGL Count 1007100

Offset 4.60 dB

Mode Auto Sweep

Spectrum

Ref Level 24.60 dém
SGL Count 100/100

Offset 4.50 dB

Mode Auto Sweep

(@1 avgpwr

@1 AvgPwr o
20 it fheck PARS oD URIIIECHibEK 485 _ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_) INE_ABS_| PABS
10 dBm 10 dém
JURN URTIEPN PRIPSRSPH W N T L
od - \I ofdem oy
-10 dBm { L 0 dern 1
SPURIOUS_LINE_ABS_ f \ l
20 dBm - 20 dBm ¥
| “\
-30 dem '4 '30 dem k’\
-40 dBm -40 dBm ¥
-50 dBm = -50 dBm — ]
50 dem —T d [
60 dom— -60 dBm.
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
£30.000 MHz 698,500 MHz 100.000 kHz 698.85555 MHz -34.80 dBm -21.80 d& 711,000 MHz 716,000 MHz 100,000 kHz 712.29021 MHz 4.64 dem -25.36 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99715 MHz | -33.78 dém -20.78 d& 716.000 MHz 716,100 MHz 30.000 kHz 716.00794 MHz -35.67 dBm -22.67 dB
599.000 MHz 704.000 MHz 100.000 kHz 702.95854 MHz 4.71 dBm -25.29 dB 716.100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -36.34 dém | -23,34 dB
— —
) ] ez ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 A49 of Al116




SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Spectrum

Ref Level 24.60 dbm  Offset 4.50 db Mode Auto Sweep Ref Level 24.60 dbm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
imi ARS SPURIIE CHBEKABS PAkS
20 i Gheck PA - REH - _ ARS
Line _bPURIOUS_|INE_ABS PARS Line _$PURIOUS_LINE_ABS_j PABS
10 dBm 1 10 dém (
o di t 0 dBm ‘
[
-10 dBm J \ -10 dBm £ T
SPURIOUS_LINE_ABS_ i \ f \
-20 dem u; L\ T -20 dBm ﬁ ! T
-30 dem ,‘ I ]“1 T -30,dem ‘ |
I \ 1y
-40 dem ’} \"\ -af biem I | \lf\ {
i J / N
. fi ,»*‘/ ban, J k | . \ Py . I
50 dém yan e T 0 dgm—
AV i | A N
-60 dBm. F
Lt
A N L
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
650.000 MHz 698,500 MHz 100.000 kHz 698.89555 MHz -37.85 dém -24.85 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.39560 MHz 19,96 dém ~10.04 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99336 MHz -38.98 dBm -25.98 di 716.000 MHz 716,100 MHz | 30.000 kHz 716.00305 MHz -36.40 dBém | -23.40 dB
£99.000 MHz 709.000 MHz | 100.000 kHz 599.59441 MHz | 20.36 dBm -9.64 di 716,100 MHz 725,000 MHz | 100.000 kHz 716.11334 MHz -37.32 dém | -24,32 dB
— -
) J ] ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 24.60 dBm  Offset .60 d8 Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr [@1 Avgpwr
20 ghiit Gheck paES S URIGII CHbEK 455 _ pAFS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_) INE_ABS_| PABS
10 dem
od - U SPUTIY T SR E SURUSPS N SO IONS PRI
|
|
-10 dBm |
SPURIOUS_LINE_ABS_ ‘ \
-20 dBm j \ L
-30 dem -
e den e ' ! \\
.siﬁgﬁ,_. | srnt ] 50 dBm \
60 derm 50 dem S—
70 dBm 70 dém
Start 690.0 MHz 3003 pts Stop 709.0 MHz | | [['start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aLimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
550.000 Mz £93.500 MHz 100.000 kHz 658.72662 MHz -36.35 dem -23.35 dB 706,000 MHZ 716,000 MAz 00,000 FHz 700, 52148 THZ 200 dom 56,00 8
598.900 MH2 595.000 MH2 30.000 kHz 59B.97527 MH2 | -39.43 dém -26.43 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00135 MHz -38.51 dBm -25.51 dB
599.000 MHz 709.000 MHz 100.000 kHz 704.62937 MHz 3.05 dBm -26.05 d8 716.100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -36.09 dBm | -23.09 dB
- —
) ] ez ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 A50 of A116




SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Spectrum

Ref Level 24.60 deém
SGL Count 100/100

offset 4.60 d& Mode Auto Sweep

@1 AvgPwr @1 avgpwr
20 Ubir:““i' Ahnrk ‘ i PA n ,julglé‘fltfn?bmﬂﬂbk}-h: _ HA-:«

Line PURIOUS INE_ABS PABS Line _$PURIOUS_) INE_ABS_| PABS r
10 dBm i 10 dém i
od { 0 dBm ‘{

I [
-10 dBm: -10 dBm
SPURIOUS_LINE_ABS_ / L (J W
-20 dém / \ n -20 dBm {\ - l‘
-30 dBm ¥ I - =30, dBm ! I H}
IR I I I T
-40 dBm ,' ‘ka -40 HBm a
- ,./ el L0 HU M do e ’H f\m‘-/‘f 1\\
' I
f'\./J o (VT VN P e L\ ;{\
-60 dBm.
N U g R
-70 dBm

Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit

650.000 MHz 698,500 MHz 100.000 kHz 698.86888 MHz -38.74 dém -25.74 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.41558 MHz 19,02 dém ~10.98 dB

698.900 MHz £99.000 MHz 30.000 kHz 698.97428 MHz -39.74 dém -26.74 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716.00185 MHz -38.06 dem | -25.06 dB

£29.000 MHz 709.000 MHz | 100.000 kHz 6£09.62438 MHz | 19.03 dém -10.97 d& 716,100 MHz 725,000 MHz | 100.000 kHz 716.13112 MHz -39,75 dem | -26.75 dB

— -
) J ] ) ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 24.60 dBm  Offset .60 d8 Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr [@1 Avgpwr
20 ghiit Gheck PABS S URIGII CHbEK 455 _ pAFS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_) INE_ABS_| PABS
10 dem 10 dém
0d LYY S e D b s RO W
-10 dBm \
SPURIOUS_LINE_ABS_ \
20 derm \ \
30 dem - !
-40 dBm M il L | e —
]
e -50 dBm -
50 dem
\h‘-ﬂ._._..
70 dém
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  aALimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
550.000 Mz £93.500 MHz 100.000 kHz 658.87777 MHz -37.13 dem -24.13 db 706,000 MHZ 716,000 MAz 00,000 FHz 710.44056 1A= 587 dBm 5713 8
598.900 MH2 595.000 MH2 30.000 kHz 596.98147 MH2 | -39.75 dém -26.75 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00165 MHz -39.82 dBm -26.82 dB
599.000 MHz 709.000 MHz 100.000 kHz 702.58142 MHz 2.89 dBm -27.11 d8 716.100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -37.53 dém | -24.53 dB
- —
) ] ez ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number : A51 of A116




SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Spectrum

Ref Level 24.60 dbm  Offset 4.50 db Mode Auto Sweep Ref Level 24.60 dbm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
imi ARS SPURIIE CHBEKABS PAkS
20 i Gheck PA - REH - _ ARS
Line _$PURIOUS INE_ABS PABS ‘ Line _$PURIOUS_) INE_ABS_| PABS r
10 dBm i 10 dém |
od ‘ 0 dBm J \
10 dBm \ -10 dBm
SPURIOUS_LINE_ABS_ {.{ \ / \
-20 dBm i v\ T -20 dem- W , \
{
-30 dem ( LL ]“\ -30 dBm f \ 1' W
-40 dem ﬂ \‘ f t -4p dBm N’
50 dBm A i Pa\ { l | I\ _do bBm | \ N f T\
= ey ] ' \wj ]
EU S N Y, L= - Wl N
-60 dBm -50 dBm
N DU 7
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | Powerabs | ALimit
650.000 MHz 698,500 MHz 100.000 kHz 699.88666 MHZ -42.35 dém -29.35 d& 706.000 MHz 716.000 MHz 100.000 kHz 715.39560 MHz 18.21 dém “11.79.de
698.900 MHz 699.000 MHz 30.000 kHz 698.99815 MHz -42.11 dém -29.11 dB 716.000 MHz 716,100 MHz | 30.000 kHz 716.00814 MHz -42.21 dém | -29.21 dB
£29.000 MHz 709.000 MHz | 100.000 kHz 6£09.62438 MHz | 18.30 dém -11.70 d& 716,100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -43,37 dem | -30.37 dB
— -
) J ] [ ) ]
025 19:46:08 Date

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectrum Spectrum N
Ref Level 24.60 dBm  Offset .60 d8 Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr [@1 Avgpwr
20 ghiit Gheck PABS S URIGII CHbEK 455 _ pAFS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_) INE_ABS_| PABS
10 dem 10 dém
od ") ey, . . l 08 prY— A
|
-10 dam ! -1p dBm
SPURIOUS_LINE_ABS_ \
-20 dBm / L -0 dBm H
30 dam 3 50 dem.
M \‘ ; L’x
40 dBm J"‘, -40 dBm 1
M""‘M m*“'-v-."-«.\
-50 dBm M“"" 50 dBm
o] 50 dom
e —
70 dBm 70 dém
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency | Powerabs |  aLimit | Range Low Rangeup | RBW Freguency PowerAbs | ALimit
550.000 Mz £93.500 MHz 100.000 kHz 658.84221 MHz -38.06 dem -25.06 db 706,000 MHZ 716,000 MAz 00,000 FHz 71767532 MHZ 503 dom 57,07 48
598.900 MH2 595.000 MH2 30.000 kHz 596.99076 MH2 | -40.69 dém -27.69 di 716.000 MHz 716.100 MHz 30.000 kHz 716.00165 MHz -41.05 dBm -28.05 dB
599.000 MHz 709.000 MHz 100.000 kHz 701.16284 MHz 1.86 dBm -28.14 dB 716.100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -38.72 dBm | -25.72 dB
- —
) ] ez [ ] ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 A52 of A116



SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
== [ spectrum ry
Ref Level 0.00 d8m  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
30de 30 dBm
-40 dBm -40 dBm
-50 dBm | - — e — | - 50 dBm ! T - _ . et —|
-60 dBm -50 dBm
3 ]
70 dB 70 dBm
80 dB -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 590.000 MHz 100,000 kHz 654.,32770 MHz -64.20 dBm 5120 dB 30.000 MHz 690.000 MHz 100,000 kHz £62.12711 MHZ -63.08 dBm -50.08 dB
725.000 MHz 1.000 GHz 100.000 kHz 923.08898 MHz -64.00 dBm -51.00 d& 725.000 MHz 1.000 GHz 100.000 kHz 921.48927 MHz -63.86 dBm -50.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.15 dBm -31.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -44.81 dBm -31.81 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.85427 GHz -48.82 dem -35.82 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93726 GHz -48.97 dém -3£.97 de
7.000 GHz 9.000 GHz 1.000 MHz 7.36666 GHz -51.89 dBm -38.89 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.36966 GHz -52.00 dBm -39.00 d&
" )\ T RuE v =
L JU J - L L J [
Date: 10.APR.20Z5 1B8:43:09 Date:
Highest Channel / QPSK
Spectrum | :31
Ref Level 0.00 dem Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 &HPH‘ PURIOUS_JLINE_ABS PAES
| SPURIQOUS_LINE_ABS_
-20 dBm
-30 dem
-40 dBm
oA
50 dem - —— e —
" e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 669.92652 MHz -63.72 dBm -50.72 dB
725.000 MHz 1.000 GHz 100,000 kHz 018.68972 MHz -63.76 dBm -50.76 dB
1.000 GHz 32.000 GHz 1.000 MHz 1.43014 GHz -44.95 dBm -31.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -48.05 dBm -36.05 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.37516 GHz -51.98 dBm -38.98 db
Dat 0L APR. 2025  18:53:37
Sporton International Inc. (Kunshan) Page Number : A53 of A116

TEL : +86-512-57900158
FCC ID : B32vM100



SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 / 3MHz

TEL : +86-512-57900158
FCC ID : B32vM100

Lowest Channel / QPSK Middle Channel / QPSK
== [ spectrum ry
Ref Level 0.00 d8m  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
30de 30 dBm
-40 dBm -40 dBm
-50 dBm | ™ - — P pmsoppodiin -50 dBm ‘ T " - —— o
60 demy 80
70 dB 70 dBm
80 dB -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 590.000 MHz 100,000 kHz 654.,32770 MHz -63.00 dBm -50.00 dB 30.000 MHz 690.000 MHz 100,000 kHz 661.32717 MHz -63.04 dBm -50.04 dB
725.000 MHz 1.000 GHz 100.000 kHz 975.37948 MHz -63.76 dBm -50.76 dB 725.000 MHz 1.000 GHz 100.000 kHz 918.18987 MHz -63.72 dBm -50.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.76 dBm -31.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.56 dBm -31.56 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.87627 GHz -49.06 dem -36.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -48.68 dém -35.68 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.38765 GHz -52.22 dBm -39.22 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.35666 GHz -52.05 dBm -39.05 dB
" )\ RuE v =
L JU J - L L J [
Date: 10.APR.20Z5 Date: 10.APR.Z2025 15z11:59
Highest Channel / QPSK
Spectrum | :31
Ref Level 0.00 dem Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 &HPH‘ PURIOUS_JLINE_ABS PAES
| SPURIQOUS_LINE_ABS_
-20 dBm
-30 dem
-40 dBm
50 dBm ‘ . P P _....p:- - |
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 668.32664 MHz -63.56 dBm -50.56 dB
725.000 MHz 1.000 GHz 100,000 kHz 903.34257 MHz -63.65 dBm -50.65 dB
1.000 GHz 32.000 GHz 1.000 MHz 1.42664 GHz -46.12 dBm -33.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85927 GHz -48.11 dBm -36.11 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33517 GHz -52.11 dBm -39.11 db
Dat 0 AFPR. 2025  19:12:01
Sporton International Inc. (Kunshan) Page Number : A54 of A116



SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 12 / 5SMHz

TEL : +86-512-57900158
FCC ID : B32vM100

Lowest Channel / QPSK Middle Channel / QPSK
== [ spectrum ry
Ref Level 0.00 d8m  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
30de 30 dBm
-40 dBm -40 dBm
-50 dBm I N 50 dBm ! e
50 l m " —— L - S0 dBm [ T " i
-60 dBm -50 dBm
-} -}
70 dB 70 dBm
-80 dB -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 590.000 MHz 100,000 kHz 65442769 MHz -63.01 dBm -50.01 dB 30.000 MHz 690.000 MHz 100,000 kHz 660.42724 MHZ -63.50 dBm -50.50 dB
725.000 MHz 1.000 GHz 100.000 kHz 935.48673 MHz -63.95 dBm -50.95 dB 725.000 MHz 1.000 GHz 100.000 kHz 884.99531 MHz -63.67 dBm -50.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -44.30 dBm -31.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -45.16 dBm -32.16 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.87427 GHz -48.79 dem -35.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87327 GHz -48.91 deém -3£.91 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.38165 GHz -52.15 dBm -39.15 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.37766 GHz -52.25 dBm -39.25 dB
" )\ RuE v =
L JU J - L L J [
Date: 10.APR.20Z5 16:27:42 Date: 10.APR.Z2025 15:34:
Highest Channel / QPSK
Spectrum | :31
Ref Level 0.00 dem Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 &HPH‘ PURIOUS_JLINE_ABS PAES
| SPURIQOUS_LINE_ABS_
-20 dBm
-30 dem
-40 dBm
50 dem ! — ot
J "~ . - b —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 666.42679 MHz -63.57 dBm -50.57 dB
725.000 MHz 1.000 GHz 100,000 kHz £04.,09426 MHz -63.77 dBm -50.77 dB
1.000 GHz 32.000 GHz 1.000 MHz 1.42314 GHz -47.03 dBm -34.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87477 GHz -48.00 dBm -36.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.00500 GHz -52.22 dBm -39.22 db
Dot O APR,2025 10235546
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FCC RF Test Report

Report No. : FG530703C

LTE Band 12/ 10MHz

TEL : +86-512-57900158
FCC ID : B32vM100

Lowest Channel / QPSK Middle Channel / QPSK
== [ spectrum ry
Ref Level 0.00 d8m  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit §heck PARS
_10 ddpe_EPURIOUS LINE aBS PABS _10 ddne_$PURIOUS LINE ABS PARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dBm
30de 30 dBm
-40 dBm -40 dBm
-50 dBm T . N 50 dBm I et
J n . ol I n n —" S —r
-60 dBm 50 dBm
. 3
70 d8 70 dBm
80 ds -80 dBm
-90 dém -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 590.000 MHz 100,000 kHz 654.67768 MHz -63.71 dBm -50.71 dB 30.000 MHz 690.000 MHz 100,000 kHz 658.17741 MHzZ -63.63 dBm -50.63 dB
725.000 MHz 1.000 GHz 100.000 kHz 859.40056 MHz -63.50 dBm -50.90 d& 725.000 MHz 1.000 GHz 100.000 kHz 911.09117 MHz -63.66 dBm -50.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -43.43 dBm -30.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.78 dBm -31.78 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.85027 GHz -49.06 dém -36.06 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.86127 GHz -48.95 deém -3£.95 de
7.000 GHz 9.000 GHz 1.000 MHz 7.37966 GHz -52.15 dBm -39.15 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.34366 GHz -52.13 dBm -39.13 dB
" )\ RuE v =
L JU J - L L J [
Date: 10.APR.20Z5 168z Date: 10.APR.Z2025
Highest Channel / QPSK
Spectrum | :31
Ref Level 0.00 dem Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 &HPH‘ PURIOUS_JLINE_ABS PAES
| SPURIQOUS_LINE_ABS_
-20 dBm
-30 dem
-40 dBm
o
-50 dBm n - ey PPN BT |
-60 dBm——
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 661.67715 MHz -63.92 dBm -50.92 dB
725.000 MHz 1.000 GHz 100,000 kHz 0915.24041 MHz -63.98 dBm -50.98 dB
1.000 GHz 32.000 GHz 1.000 MHz 1.41365 GHz -44.61 dBm -31.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87127 GHz -48.97 dBm -35.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36316 GHz -52.15 dBm -39.15 dB
Dat 0 APE, 2025 15.51-00
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) V?J,L?ge Deviation mesult
(ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0028
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0010
-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0015
20 Battery End Point 0.0020
Note:
1. Normal Voltage =3.9 V.; Battery End Point (BEP) =3.5 V.; Maximum Voltage =4.35 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number : A7 of A116
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s=aranas. FCC RF Test Report Report No. : FG530703C

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.01 5.97 6.35 PASS
LTE Band 13/ 10MHz
Middle Channel / Full RB/ QPSK
20 dE AQT 2 ms & RBW 10 MHz
0 l‘\
e Lo | Gt | o | s [0
C )| [T

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100
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FCC RF Test Report Report No. : FG530703C

Middle Channel / Full RB/ 16QAM

Spectrum o
Ref Level 24.60 dém  OFfset +.60 de
att 3006 AQT  2ms @ RBW 10 MH:

[@15a View

Maan Pwr + 20.00 dB
samples: 130000

lcF 782.0 MHz
Complementary Gumulative Distribution Function

Mean | peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 15.97 dém 26,94 dém .57 db 2.95 dB 457 dB 5.57 dB 6.54 b
[ U ] [T

Middle Channel / Full RB/ 64QAM

Spectrum e
Ref Level 24.60 dém Offset 4.60 d&
att 3006 AQT  2ms @ RBW 10 MH:

[@15a View

lcF 782.0 MHz Mean Pwr + 20.00 dB

Complementary Gumulative Distribution Function

samples: 130000

JL

Mean | peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 18.90 dém | 26,65 dém 7.65 db 3.07 dB 5.19 dB .35 db 7.01 dB
[ il J [T

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : B32vM100
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26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.93

4.88

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.65

9.75

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum A
Ref Level 24.60 dém Offset 4.60 dB & RBW 100 kHz Ref Level 2460 d8m  Offset 4.60 dB8 & RBW 100 kHz
o At SDGB SWT 105 @ VBW 300 kHz  Mode Aulo FFT e At S0 dE SWT 195 @ VBW 300 kHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm 14.50 dBm) 20 dBrm 14.04 dBm)
782.92900 MHZz 782.47000 MHz
10 don el AT A 26.00 dB 10 dem dam Ly 26.00 dy
! B \ 1.925000000 MHz 7 $.875000000 MHZ
v / afoctor | o v J Qfactor |
T b / \
10 df 1 v 10 d 4 T
7 7 {
/ | / \
-20 dim + + -20 dém 4 a
[ A e e A J \
A = - -30 s i
-40 dom -40 dBm
50 d 50 di
-60 dBm -60 dbm
70 d 7o
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result
M1 1 14.50 dBm ndB down 4.925 MHz M1 1 782 .47 MHz 14.34 dBm ndB down 4875 MHz
T 1 779,512 MHz -11.72 dém nde. 26.00 dB T 1 779,572 MHz -11.67 dam nde. 26.00 d&
T2 1 784,438 MHz -11.49 dam Q factar 150.0 T2 1 784,448 MHz -11.72 dam Q factar 160.5
X ) = T ) -

LTE Band 13

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Spectrum A
Ref Level 24.60 dém Offset 4.60 dB & RBW 300 kHz Ref Level 2460 d8m  Offset 4.60 dB8 & RBW 300 kHz
S S0d8 SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT 1265 @ VBW  1MHZz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
[@ 10k Max @10k Max
20 dBm Mi[1] 16.30 dBm| 20 dBm - Mi[1] 15.17 dem)
N . 782.6390 MHz| 782 90 MHZ]
It \ .00 ¢ R Y TR A e 26.00
10 g _ \ 26.00 dB 10 dem T 26.00 d@
7 \ 9.650000000 MHZ| By 9,750000000 MHZ
o dem ! | 81.1 0dém Q factor 80.3
4 t
-10 df T -10 di
." \
-20 dim -+ + = -20 dBm—t 4
S e /T e, o A - -
-30 d - a0 d - ey
. /
40 dem v 40 dBm—+ £
" -50 dem——
-60 dBm -60 dbm
Fod 7o
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result
M1 1 782,639 MHz 16.30 dBm ndB down 9.65 MHz M1 1 782.519 MHz 15.17 dBm ndB down Q.75 MHz
T 1 185 MHz -10.36 dBm nde. 26.00 dB T 1 777.105 MHz -10.74 dem nde. 26.00 d&
T2 1 835 MHz -9.90 der Q factar B11 T2 1 786,855 MHz -10.75 dam Q factar 80.3
‘ X ) - X ) -

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100

Page Number

1 AB0 of A116




s=aranas. FCC RF Test Report Report No. : FG530703C

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.48 4.49
BW 10MHz

Mod. QPSK 16QAM
Middle CH 8.97 8.89

LTE Band 13
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum by Spectrum
Ref Level 24.60 dém Offset 4.60 dB & RBW 100 kHz Ref Level 2460 d8m  Offset 4.60 dB8 & RBW 100 kHz
o At SDGB SWT 105 @ VBW 300 kHz  Mode Aulo FFT e At S0 dE SWT 195 @ VBW 300 kHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dom—1 Mi[1] 14.59 dBm| 20 dBm Mi[1] 14.19 dBm)
N 781 100 MHz| - 780.59100 MHz
| LN L VO Vo AT 75524476 MHZ ) ] o Sdt e AL grOBYR, 855 5 MHz
10 B NP o OBV = +.475524476 MH 10 dBm E f geoagn, 1 4485514486 MH
[ \ / |
0 dém . J' '| 0 dém: . ﬁ 4
/ ! / \
-10d —~ L 10 d ! X
/ Y i \
-20 dém—t ; % -20 dém—t ’ .
i \ o / L
I R PR PN ) A A T T
a0 30 B
-40 dom -40 dBm
50 df -50 d
-60 dBm -60 dbm
70 d 7o
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result |
M1 1 781.85 MHz 14.59 dBm M1 1 780.591 MHz 14.19 dBm
T 1 779.77223 MHz 9.57 dém Oce Bw 4.475524476 MHz T 1 9.29 dam Oce Bw 4.4B5514486 MHz
T2 1 78424775 MHzZ 10.35 dern T2 1 8.78 dam
( )| J - ( )jd J -

LTE Band 13
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

trum by Spectrum
Ref Level 24.60 dém Offset 4.60 dB & RBW 300 kHz Ref Level 2460 d8m  Offset 4.60 dB8 & RBW 300 kHz
o At S0 B SWT 12615 @ VBW 1MHZ  Mode Aulo FFT e At SDGE SWT 12,65 @ VBW 1MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm Mi[1] 16.74 dBm| 20 dem—1. Mi[1] 15.03 dBm)
o - 782.5790 MHz L ¥ - - 781.1810 MHZ|
10 g Iy v Ve B -\; 8.971028971 MH2 10 dem e dhai oA 8.891108891 MH:
{ / Y
0 dém . ‘ i 0 dém . ' ¥
i ‘\ Ji
" / " / |
-10 1 1 -10 1 +
/ 3 /
-20 dBm—t . 5 — -20 dBm B
- R s L / N SN
-an d a0 d _ =N
-40 dBm—t ; =
/ !
50 B —
-60 dBm
70 d 7o
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result |
M1 1 782,579 MHz 16.74 dBm M1 1 781.181 MHz 15.03 dBm
T 1 777.5245 MHz 9.02 dam Oce Bw 6.871026971 MHz T 1 777.5445 MHz 8.96 dam Oce Bw £.601108691 MHz
T2 1 786.4955 MHZ 10.11 dBrm T2 1 786.4386 MHZ 9.26 dam
( )| J - ( )jd J -

Sporton International Inc. (Kunshan) Page Number : A61 of A116
TEL : +86-512-57900158
FCC ID : B32VM100
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Report No. : FG530703C

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

(| Spectrum :E'
Ref Level 30.00 dBm  Offset 4.60 de Mode Auto Swesp Ref Level 30.00 dém Offset 4.60 dg Mode Auto Sweep
SGL Caunt 1007100 SGL Count 100/100
(@1 AvgPwr
heck PAES Limit ¢heck paps
RURILOUS L INE ARS 1 D 5 20 db“"f TS HU BIFSSRTULSTS BanEmr Nt Lape l‘
f 10¢B ‘i
‘ 0 dbm. H
(H -10 dBm. — l l
‘[ \ -20 dBm ﬂ J i
LINE_ABS_ T ! SPURIOUS_LINE_ABS H ‘J k
A "‘\ 40 dBm v
PRV N LT L M
{ U ) U
50 dem ] - 50 dem
- J prrarna
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.70629 MHz | -66.65 dBm -31.65 dB 763.000 MHz 775,000 MHz | 6.250 kHz 774.11888 MHz -67.03 dém | -32.03 d
775.000 MHz 775.900 MHz 100.000 kHz 775.81503 MHz | -45.59 dBm -32.59 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.28726 MHz -55.20 dBm -42.20 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.99795 MHz -50.21 dBm | -37.21 dB 775,000 MHz 776,000 MHz | 30.000 kHz 775.02721 MHz -60.00 dem | -47.00 dB
776.000 MHz 786.000 MHz | 100.000 kHz 777.37263 MHz | 20.57 dBm -9.43 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.69930 MHz 20.36 dBm | -9.64 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.06778 MHz -59.51 dém -46.91 dg 788.000 MHz 788,100 MHz | 30.000 kHz 788.00035 MHz -46.87 dem | -33.97 d8
788.100 MHz 793.000 MHz 100.000 kHz 751.41643 MHz -55.08 dém -42.08 d& 788.100 MHz 793,000 MHz 100.000 kHz 791.02483 MHz -41.77 dém -28.77 dB.
793.000 MHz 806.000 MHz | 6.250 kHz 794.18831 MHz | -66.04 dém -31.04 d& 702,000 MHz 306,000 MHz | 6.250 kHz 705,27922 MHz ~64.07 dBrm | -20,97 dB
— -
) J ] [ ) ]
Lowest Band Edge / Full RB Highest Band Edge / Full RB
rur Spectrum by
Ref Level 30.00 dBm  Offset 4.60 de Mode Auto Sweep Ref Level 30.00 dém  Offset 4.60 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [®1 cygrwr
Limit ¢heck paks Limit ¢heck PABS
20 dbipe—bBURIOUS | INE ABS DARS 20 dbifte—BBURIOUS }INE_ABS | PARS
10 dBm 10de
od —— 0 dem ‘ |
-10 dBm J -10 dBm. —] J H
-20 dBm ; .\ -20 dBm { l
10US_LINE_ABS_ ] SPURIOUS_LINE_ABS, ] LTI‘
-40 dBm \\\[ﬁ -40 dBm: T
-50 dem r T -50 dBm /
-60 dBm -60 dBm =
o, [ —— | s
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.58202 MHz | -65.56 dBm -30.56 dB 763.000 MHz 775,000 MHz | 6.250 kHz 771.65730 MHz -66.83 dém | -31.93 d&
775.000 MH2 775.900 MHz 100.000 kHz 775.83212 MHz -39.14 dBm -26.14 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -50.57 dBm | -37.57 d8
775.900 MHz | 775.000 MHz | 30.000 kHz 775.99855 MHz | -42.99 dém | -29.99 de 775,000 MHz 776,000 MHz | 30.000 khz 77509436 MHz -54.18 dBm -41.18 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.73427 MHz 6.10 dém -23.90 d& 776.000 MHz 788.000 MHz | 100.000 kHz 784.42158 MHz 5.74 dBm | -24.26 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.04051 MHz -45.85 dBm -36.85 dB 788,000 MHz 798,100 MHz 30.000 kHz 788.05669 MHz -30.23 dBm -26.23 dB
788.100 MHz 793.000 MHz 100.000 kHz 768.15140 MHz | -45.81 dBm -32.81 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.11224 MHz -35.64 dBm -22.64 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -62.43 dém -27.43 dB 793,000 MHz 806,000 MHz 6.250 kHz 793,12338 MHz -58.04 dBm | -23.04 dB.
= | | L |
) ] ez ] ]
Date a1

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : B32VM100
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SPORTON LAB.

FCC RF Test Report

Report No. : FG530703C

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

{DA?J Spectrum ?
Ref Level 30.00 dBm  Offset 4.60 de Mode Auto Swesp Ref Level 30.00 dém Offset 4.60 dg Mode Auto Sweep
SGL Caunt 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck paRS Limit ¢heck PABRS
20 dbipe—bBURIOUS | INE ABS DARS 20 dbifte—$BURIOUS } INE_ABS | PARS n
10 dBm ‘p 10dB H
od 0 dbm. ‘.
l‘ -10 dBm — l ll
i \ -20 dBm
] e 1]
_LINE_ABS | V‘\ SPURIOUS_LINE_ABS H h Y '\
" ‘;\L 1 40 dBm 7 VY
N[ b 1A Mo
j— 1 ) U
-60 dém | T -50 dem 1
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766.49451 MHz | -66.50 dém -31.90 dB 763,000 MHz 775,000 MHz | 6.250 kHz 774.07093 MHz ~66.66 dBm | -31.66 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86988 MHz | -43.72 dém -30.72 d8 775.000 MHz 775,900 MHz 100.000 kHz 775.56329 MHz -55.35 dém -42.35 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.97128 MHz -49.39 dBrn | -36.39 db 775,000 MHz 776,000 MHz | 30.000 kHz 775.08836 MHz -50,95 dBm | -46.95 dB
776.000 MHz 786.000 MHz | 100.000 kHz 777.31269 MHz | 19.16 dém -10.84 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.62737 MHz 19.15 dBm | -10.85 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00355 MHz -59.81 dém -46.81 di 788,000 MHz 788,100 MHz | 30.000 kHz 788.00345 MHz 44,48 dBm | -31.48 dB
788.100 MHz 793.000 MHz 100.000 kHz 791.37238 MHz -E4.62 dBm -41.62 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.67028 MHz -41.63 dBém -28.63 dB
793.000 MHz 806.000 MHz | 6.250 kHz 794.17532 MHz | -65.91 dBm -30.91 d& 793,000 MHz 806,000 MHz | 6.250 kHz 795,30519 MHz -63,42 dem | -28.42 dB
—
il ] 2 ] ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

rur x|l Spectrum by
Ref Level 30.00 dBm  Offset 4.60 de Mode Auto Sweep Ref Level 30.00 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [®1 cygrwr
Limit ¢he: paks Limit ¢heck PARS
20 dbipe—bBURIOUS | INE ABS DARS 20 dbifte—$BURIOUS } INE_ABS | PARS
10 dBm 10ds
et 0 dem [ |
r -10 dBm. — |
J 20 dBm 1 -
] 1 |
LINE_ABS_ L\ SPURIOUS_LINE_ABS /f L]
/ \ -40 dBm. .I—
( i -50 dem: f’
-60 dBm N~y
I — | —
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.53407 MHz | -66.22 dBm -31.22 dB 763,000 MHz 775,000 MHz | 6.250 kHz 768.55644 MHz -66.96 dem | -31.96 dB
775.000 MH2 775.900 MHz 100.000 kHz 775.86179 MHz -40.87 dBm -27.87 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -51.33 dBm | -38.33 dB
775.900 MHz | 775.000 MHz | 30.000 kHz 775.98546 MHz | -45.17 dém | -32.17 de 775,000 MHz 776,000 MHz | 30.000 khz 775.00875 MHz -55.79 dem -42.79 de
776.000 MHz 788.000 MHz 100.000 kHz 780.47752 MHz 4.98 dém -25.02 d& 776.000 MHz 788,000 MHz 100.000 kHz 783.83417 MHz 4.73 dBm | -25.27 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.02393 MHz -51.36 dBm -38.36 dB 788,000 MHz 788,100 MHz | 30.000 kHz 788,08646 MHz -39,64 dBm -26.54 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz | -47.33 dém -34.33 dB 788.100 MHz 793.000 MHz 100.000 kHz 786.10734 MHz -35.82 dBm -22.82 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -64.10 dém -29.10 dB 793,000 MHz 206,000 MHz 6.250 kHz 79303247 MHz 59,07 dem | -24.07 dB.
= | L |
)l J e [ i ) ]
Date Date: 10.APR.2025 16

Sporton International Inc. (Kunshan)
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FCC ID : B32VM100

Page Number

1 AB3 of A116






